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VF o hAF EMBIEE CEEHEER)

Lithium-ion cell or battery(polymer) cell or battery

Certification for Similar Models
No:MDW-PC1701
Date: 17.11.23
1. O, Osingle cell  Osingle cell battery

WA EM,  battery(pack) (/48K composition of cell :  1P3S )
2, B4 customer model name :  AP13J4K _ Murata model name : _ LIS3117
3. E & 4 /customer : Acer
4. TERrated
EHH /item ¥ {E  specification {#§% ~ remarks
AFRE ~ nominal voltage 11.4V
TEHAE rated capacity 3720mAh
U v MREEHE(Wh) 42.4Wh HEM/cells <20Wh
/" Watt-hour rating #AE i /batteries<< 100Wh

5. FRHEE R CEBH R/ Similar Model and Test Resuit
1) A/ Similar Model (Murata model name) : LIS3105 (11.4V , 3720 mAh, 42.4Wh)
2) PBRIER Test Result
EEENS 7 A bR, Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEET A FROHIERRE (383 VFULEMR) |7 A MER/ o K
NO | 7 & FHH test item test results s remarks
Tl | BEY 2 =2 L—3 3 /Altitude simulation OK

T2 | IBEE#ERThermal test OK

T3 | #=8),Vibration OK

T4 | &%, Shock OK

T5 | #M&i5E4% ~ External short circuit OK

T6 | &2 (Impact) /JEEE (Crush) OK

T7 | #@FE,Overcharge OK single cell 3%

T8 | 3@l Forced discharge OK

BTN B Tested Date : 2013.10.21~2013.10.31(T1~T6&T'7)
2014.03.17~2014.04.07 (T8)
HEGIABREM B Tested Date for Package : 2017.10.26~2017.10.29
BT A MERIIEEE B (UN Manual of Tests and Criteria 6th ,Part I, sub-section 38.3)IZ 5V ‘e
BLERRTHDZEEIEAVWELET,
We, Murata Energy Device Wuxi Co., Ltd., hereby certify that above results are confirmed in accordance
with the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods,
6th, Part III, sub-section 38.3.
3) B L 0 U v MEEERMEWH), EFEHE Ratios for Watt-hour ,Voltage B{LHEREI= 5 L <.
% bﬂ#i%{ﬁ(\mﬁ@%m 2 0 %L, AOBEDHMM 2 0%UNTHS Z L FaH LET,
We certify the changese guh A model to the similar model is in Watt-hour rating of less than

WLt~ Watt-hour Ratio=100%.
HiFE . Voltage Ratio=100%

mfR-fH&-039(11)
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A : Checkiist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = O. Nochange = —)

Battery Pack Model :

LIS3117 Component Cell Model :  US486588H3K

Check item

The element which is given influence |

Presence of change

Safety parts and|Are the safety parts and mechanicall

mechanical components of this cell the same as those of]

components [the test completion cell?

Cathode materialfls cathode material system of this cell the

system same as that of the test completion cell? .
Anode materia]IIs anode material system of this cell the

system same as that of the test completion cell?

Flectrolyte materia
system

s electrolyte material system of this cell
he same as that of the test completion cell?

material

ass of cathodells mass difference of the design center ofr

each cell concerning cathode less than 20%?

Mass of anodefls mass difference of the design center of]
material each cell concerning anode less than 20%7 —
IMass of electrolyte

IIs mass difference of the design center t;fl
each cell concerning electrolyte less tha
20%?

Judgment result

New Type or not

Not new

anfR-1R5-039 (11)
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B : Checklist for Judging New Type Battery or not
Confirmation of presence of change in “The element which is given influence”
{(Change = O. Nochange = -)
When there is no change in all items, it is NOT considered to be a New Type Battery.

Battery Pack Model : LIS3117

Test Item (Function) The element which is given influence Presence of
change
T1 : » Crimped part, Gasket (Cell)
Altitude Simulation + (Gas Release Vent, Cell Case (Cell)
(Decompression load) - Pack (Plastic) Case
- Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T2 : + Crimped part, Gasket (Cell)
Thermal Shock + Gas Release Vent, Cell Case (Cell)
(Repetition of high temp) - Finished state of Wound Electrodes (Cell)
and low temp.) » Pack (Plastic) Case
- Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell)
(Vibration load) * Electric wiring member
« Electronic Parts on a circuit board =
+ Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock * Wiring Member
(Shock load) + Electronic Parts on a circuit board
+ Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |+ Over-voltage Protection
(Short current) » Current Control Device
» Safety Device of cell (Cell) -
- Lead Tab
T6(Cell) : Impact /Crush |+ Separator (Cell) B
(Crash load) » Insulation State in a cell (Cell)
T7(Pack) : Overcharge * Overcharge Protection
(Charge load) » Thermal Device —
» Safety Device of cell (Cell)
T8(CelD) : Forced Discharge |-« Finished state of Wound Electrodes (Cell) B
(Over discharge load)
Judgment result New Type or not Not new

dn PR &-039 (11)



No: MDW-PC1701
EEMHE 23R 1 DATE: 2017.11.23
Test Result of UN Recommendations Part 1 PAGE: 4 of 7 Page
H1LF 44 /Murata Model Name| LIS2105ACPGC
cellffi i/ Cell Model Name |US486588H3K T4 % / Configuration 1P 35
RIS A/ Test Company (ATHETEEIR () HEAHE
Hhilk/ Address hETHE LETHE K275 fi%/Tel 86-18068308951
#7452 /Test Room MDWEEL &= #HIGHAE / Test Dates 2013.10.21-2013.10.31
¥ &/ Criterion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
AK 2 ¥/ Test Name T1: B EEA AR Altitude Simulation
%5 N G Bl ~Before RIS~ After ;ﬁﬁgﬁ%\i v g::j&fi/\; B
No. Conditions Mass (g) ocv (V) Mass (g) ocv (V) ©1%L1F) (90%LE) Occurrence
1 - 216.13 12.465 216.13 12.454 0.00% 100.0% N
2 Fiﬂsﬁ?ﬁfz rEufl 215.62 12.469 215.62 12.468 0.00% 100.0% N
3 chareed - |_215.87 12.467 215.87 12,465 0.00% 100.0% N
4 215.93 12.465 215.92 12.463 0.00% 100.0% N
5 |somigsreiz]__215-73 12.494 215.73 12.491 0.00% 100.0% N
B ™ 215.14 12.494 215.14 12.476 0.00% 99.9% N
7 | After 50 cycles, | 21564 12.475 215.64 12.473 0.00% 100.0% N
g | fully charged 215.47 12.488 215.47 12.486 0.00% 100.0% N
BRI 7/ Test Name T2 RERE Thermal
No. Conditions Mass (g) ocv (V) Mass(g) ocvV (V) ©1%LTF) (90%L1E) Occurrence
1 N 216.13 12.464 216.13 12.415 0.00% 99.6% N
2 F,*’JFWI?E FEu{I 215.62 12.468 215.62 12.437 0.00% 99.8% N
)
3| crareed 21587 12.465 215.87 12.365 0.00% 99.2% N
4 215.92 12.463 215.92 12.433 0.00% 99.8% N
5 |sosiEs skl 215.13 12.491 215.73 12.421 0.00% 99.4% N
6 Hi/ 215.14 12.476 215.14 12.451 0.00% 99.8% N
7 | After 50 cycles,| 21564 12.473 215.64 12.427 0.00% 99.6% N
g | fully charged 215.47 12.486 215.47 12.393 0.00% 99.3% N
R AT/ Test Name T3:#E 30 Vibration
No. Conditions Mass(g) ocV (V) Mass(g) ocv (V) 0% (90%L1 ) Occurrence
1 ‘ 216.13 12.415 216.13 12.412 0.00% 100.0% N
2 F@F‘*ﬁffﬁ %{I 215.62 12.437 21562 12.434 0.00% 100.0% N
3| erarsed 21587 12.365 215.87 12.361 0.00% 100.0% N
4 215.92 12.433 215.02 12.431 0.00% 100.0% N
5 |sommarsizl__215-73 12.421 215.72 12.418 0.00% 100.0% N
6 Hi/ 215.14 12.451 215.14 12.447 0.00% 100.0% N
7 | After 50 cycles, | 215.64 12.427 215.63 12.425 0.00% 100.0% N
g | fully charged 215.47 12.393 21547 12.391 0.00% 100.0% N

* B ADER/
Mass Loss (%)

OAdhFER = 1g: 05%ELF Oi1zg< fRER

= 5g: 0.2%BLF [ 5g < AR E - 0.1%LLTF

Hl % /Occurrence

R <Rupture)

PREEF <Fire> fE{k:D <Disassembly> ¥F*=:V <Venting>
iR L <lLeakage> FERFH :N <No rupture, No fire, No disassembly, No venting, No leakage>

M R-PEE-009(3)




No: MDW-PC1701
ARy SR 2 DATE: 2017.11.23
Test Resutt of UN Recommendations Part 2 PAGE: 5 of 7 Page
AR/ Test Name T4 - hiiiE ue Shock
£8 stk A .56 §i ~ Before P88 G After ;ﬁh%_-;ﬁgi;gg/ gcvjﬂifig —
Na, Conditions Mass(g) ocv (V) Mass (g) ocv (V) ey esicua Occurrence
1%L TF) (9081 L)
1 o 216.13 12.412 216.13 12.411 0.00% 100.0% N
2 Fﬂﬁ”’iz % 21562 12.434 215.62 12.432 0.00% 100.0% N
3 ch:rge'd I 21587 12.361 215.87 12.359 0.00% 100.0% N
4 215.92 12.431 215.92 12.428 0.00% 100.0% N
5 |sosgEsi szl 21572 12.418 215.72 12.416 0.00% 100.0% N
8 i/ 215.14 12.447 215.14 12.443 0.00% 100.0% N
7 | After 50 cycles,| 215.63 12.425 215.63 12.421 0.00% 100.0% N
g | fully charged 21547 12.391 215.47 12.390 0.00% 100.0% N
* R/

Mass Loss (%)

O mitFsE = 1g: 0.5%ELF DO1g< thfARE = 5g: 0.2%LTF O 5g < A E : 0.1%8LF

T%/0 WE R <Rupture> RIE:F <Fire> #B{&:D <{Disassembly> #S:V <Venting>
A COUITENCE  Ligi .| (Leskaged TR :N <No rupture, No fire, No disassembly, No venting, No leakage>
RURB T/ Test Name T5: S EiEiR e External Short Circuit
3 BAFREBE Max. y 3 o BXTREBE/ Max. )
&5 %}ﬁﬂﬁﬁ Surface Temperature (°C) Eﬂﬁﬁﬁ%/ &5 EE;&&Z'}‘ Surface Temperature (°C) ﬂﬂﬁﬁ}‘w\/
No. Conditions 170°C Qceourrence [No Conditions 170°C Ocourrence
1 56.5°C N 5 s 55.7°C N
" S50REFEHZEL
2 | WeEdEd 56.5°C N 6 e 55.3°C N
T Ghlteind 58.4°C N 7 | After 50 cycles, 55.3°C N
e
4 56.9°C N g | fullycharged 55.4°C N
W3 :R <(Rupture> Bi4E:F <Fire> fi#{K:D <Disassembly>
H&/Occurrence ERH:N <No rupture, No fire, No disassembly>
HRE R T/ Test Name T6: #id AL Impact
e BARMEEE, Max : i RARE R E/ Max, :
ﬁo% éﬂ;‘tﬂ.?ﬁ‘} Surface Temperature ARHN Ef (?;%13(?5 Surface Temperature AR~
. onditions °C) 170°C Occurrence . onditions °c) 170°C Occurrence
1 e T60°CLL T * N 6| 160°C LI T * N
7[5 50% FE H
2 BO%FE L 160°CLL T * N 7 <K-MEH R/ 160°CLL T N
3 (ﬁrﬁzﬁe)/ 160°CLLF* N 8 First cycle, 160°CLLT* N
4 | 50% charged 160°CLLF* N g |  50% charged 160°CLLTF* N
5 (wide surface) T60°CLL T * N 10 {narrow surface) 160°CLIT* N
IM% /Occurrence [|#5%2:F <Fire> f#f&:D <Disassembly> FEF¥H :N <No fire, No disassembly>
I ¥/ Test Name T7: 7 RS Overcharge
Ef‘ (Eﬁ:zﬁ?s HRFAI~Ocourrence ﬁf rﬁ,ﬁﬁi A HiiA .~ Occurrence
1 N 5 \ N
> wEwE ~ — SORERE v
First cycle, fully I/
2 charged N 7 | After 50 cycles, fully N
4 N 8 charged N
M&E/Occurrence |HRES:F <Fire> #R{F:D <Disassembly> FTHH:N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

ML {R-PH-010(3)




No.: MDW-PC1707

E%Eﬂ:ﬁ‘ ﬁ &5% 3 DATE: 2017/11-23

Test Result of UN Recommendations Part 3

PAGE: 6 of 7 Page

/}ﬁfﬁaﬁe T8: JHIME  Forced Discharge

&S HeL Jlith A TSR e IR A TLEaIA
No. Conditions /Occurrence Ne. Conditions /Qcourrence

1 N 11 N

2 N 12 N

3 N i3 N

4 N 14 N

FRAE R S50RIEIE
9 SEE TR, N 15 SEE N
/ First cycle, N 16 / After 50 cycles, N

6 fully discharged fully discharged

7 N 17 N

8 N 18 N

9 N 19 N

10 N 20 N

% / Occurrence

#dk:F <Fire> f&{%:D <Disassembly>
TR N <No fire, No disassembly>

g |




oo o MDH-PCTROY

: DAL ag17.1123
PAGE .
Test Result of UN Recommendations for Package ‘ . 7 of 7 Fage
R |eEweR s ARAT
E3 [ . = =5t/
Address EFEI;I-#:%%%HF%EI%&:I%EUF e 8618068308951
!"I.EEESEER : om MDWEL B A 5 18 B a¢ feif%q:i/s 2017.10.265017;29 £est - MDW-PC1701
B/ e Al
Murata Model Name LIS311 7ACPC(S%6) /Quantity 30 pes
FEREIL/ X/ EasE/
Cell Model Name US486588H3K Configuration IESS Package Factory SEW
Pﬂaﬁfﬁ:o - &# I /Packing Group Number II
TiE-EE S/ $&%iD/Length(L) Bl /Wide (W) E&/Height (H) | #E /Gross Weight (kg)
S 359 mm 267 mm 160 mm 90 ke
M R TEAER/Drop Test
SR R i HORAD PD-315
SRER/  |[&res - |
Test condition /Drop height ]1@ 2m - Tﬁﬁﬁ% /Occurrence
s mEzKEZ/ LLvEEiE7EL /No Leakage, No
I%vffr%&ﬁﬁgzc{h 10 B & T HRER flat on the bottom damege liable to affect safety during |
drop) o[ B D% FE KEZKFEIZ/ mﬁb/No Leakage, No
ond " flat on the top damege liable to affect safety during |
4th 3@ E CDS'%'F%(& E‘!FJ]E’EJKEFI:/ mﬁL/NO Leakage, No
’/"/ H " flat vn the long side damege liable to affect safety during
A I 4@ E m%TEﬁﬁ ﬁ !lﬁ EF‘I--_-/ mQL/NO Leakage No
5th flat on the short side damege liable to affect safety during |
3rd SEEOZEFRE a—F—(A) %/ 2= LUVEEH 7L /No Leakage, No
1st oh a corner damege liable to affect safety during
XO—F— DR B UBIRE =15 AE RN
" AERBRUBOEES, HERRORLNAADRE "
Y b =BR0] ’ 15/ -
e {E_ﬁfggﬁf’&ﬁb\‘dﬁbm\i)\néﬁ&iﬁb £ | Joiamont 5#/0K
B A EREBEER/Stacking Test
ERERE=E/Test condition No SHREREE R /Occurrence
& : B BE IR - EATEL/No leakage, No
BABRTT B/ Weight Load 165 ke ! distortion, No deterioration
2 iR - HEIE - £ A 75 L/No leakage, No
distortion, No deterioration
3 R a2 A 75 L/No leakage, No

distortion, No detericration

HEEE/

Criterion

HERIIREASH>TRELHL, HRRIE. WX
DRE[ERTI&50E . RITZTOBEZFHL
qpys ﬁ%wﬁih’&;{'iilj'éd:')hé

YIE/
Judgment

/0K

miR-PR-022(3)

RafE

/0K




1. 2mETEREREE.”1. 2mDrop Test Photo

YFy LA B M.~ lithium—ion cell or battery
M= Sony model name: LIS3117ACPC(SY6)




¥ £ 1 ¥

| LTHE | om
BAHERFABREE,~/Stacking Test Photo

YFrg LA A Bl lithium—ion cell or battery

Y——#3EF ~Sony model name: LIS3117ACPC(SY6)

Before




